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TE§T REPORT No: 10l20lP

Test report - Assessment of ig§itability

Materials tested - Fabric ZN-2 - filting * standard polyurethłne f,gam T-30.

l. Ignilion sour€ę: smouldering cigarette

2. Te.tl ,lumple t,tlndilitlns;

- tempelature
- relative humidity
- time

-20oC
-5ż%
- 24h

3. Test resulłs - NON_IGNITION

Criteria smołrldering cig*rette
Comments

1 2 3

Smouldering
criteria

Unsafe escalating combustion No No No Cigarctte srnouldering linle tiom
10 to t2 nrin. Allr-r this tinrc. the
cigarettes \ł,ent out. the srnoking
stopped: the cigarettes burnel oLlt
about 1l;l of their lcngth, ,

'rest assembly, cclnsrłmed No NO NO

Smaulders through thickness No No No

smoulders more than 1 hour }§o No No
Dirnensions cl,f extent

of the damage 1n nr1ln finai eraminaticn occtłrrence of
smoulder No No No

Flaming
cńteria occurrence of flames No No }{o
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^Ló ll 2 27 tl ?,

'fhe above test results relate cnly to the ignitabilit_r, of the combiłration of nraterials unc{er the
pańicular conditiolls ofltest; f_lłey are not intended as a męans of assessing the full potential i-rre

hazard of the materials in use.


